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Mechanical & Hardgoods Lab,

TEST REPORT
REPORT NO.  THI10163/2009
PAGE NO. 1 OF 4
DATE: Mar. 10, 2009

CHANG-HUNG INDUSTRIAL MANUFACTURING

FACTORY (JIANGYIN) LLC.
INDUSTRIAL PARK, NO.16 HUANNAN ROAD, HUANGTANG
XIAKE TOWN, JIANGYIN CITY, JIANGSU CHINA

The following merchandise was submitted and identified by the applicant as:

Product Description: SAFETY GLASSES

1e following results were obtained:

Stvle/Item No.: CPGO7
Manufacturer/Vendor: CHANG-HUNG Industrial Manufacturi
Country of Origin: China

Sample Received Date: Jan. 13, 2009
Test Period: Jan. 14. Oed 100 2

We have tested thes

ce ‘with Clause 7.4.2.1.1, 7.4.2.1.2 and 7.4.2.1.3 of ANSI Z 87.1-2003
ational and Educational Personal Eye and Face Protection Devices.

Test Required: For

Test Methods: According to test procedures of ANSI Z 87.1-2003 Occupational and Educational
Personal Eye and Face Protection Devices.

Test Results: (PLEASE SEE ATTACHED SHEETS)

Conclusion: In our opinion, the submitted samples comply with Clause 7.4.2.1.1, 7.4.2.1.2 and
7.4.2.1.3 of ANSI Z 87.1-2003 Occupational and Educational Personal Eye and Face
Protection Devices.

--- See Next Page ---

or and on behalf of

rand Rex Su
I

Asst. Supervisor
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Mechanical & Hardgoods Lab.

TEST REPORT
REPORT NO. THI10163/2009
PAGE NO. 2 OF 4
DATE: Mar. 10, 2009
Test Results:
Clause Results
7.4.2.1.1 High Mass Impact Pass

74212

7.4.2.13

High impact spectacles shall be capable of resisting an impact from a pointed
projectile weighing 500 g (17.6 oz) dropped from a height of 127 em (50.0 in). The
spectacles shall be tested in accordance with section 14.1. No piece shall be
detached from the inner surface of any spectacle component and the lens shall be
retained in the frame. In addition, the lens shall not fracture.

High Velocity Impact
High impact spectacles shall be capable of
diameter steel ball traveling at a yelogi ]

th section of the headform is
permitted L result ¢ be det from the inner surface of

Note. Please see Annex 1.

Penetration Test (For Plastic lenses only)

High impact plano spectacle lenses shall be capable of resisting penetration from a
weighted projectile weighing 44.2 gm (1.56 oz) dropped from a height of 127 cm
(50.0 in) when tested in accordance with section 14.5. The lens shall not fracture or
be pierced through as a result of this test. No piece shall be detached from the inner
surface of any spectacle component and the lens shall be retained in the frame.

--- See Next Page ---
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Mechanical & Hardgoods Lab.

TEST REPORT

REPORT NO. TH10163/2009
PAGE NO. OF 4
DATE: Mar. 10, 2009
Annex 1:
Clause 7.4.2.1.2 High Velocity Impact
Left Lens Impact Position Results Right Lens | Impact Position Results
Determination 250 FPS Determination 250 FPS
| 15" Nasal Pass 1 157 Nasal Pass
2 0° Pass 2 0 Pass
3 15° Pass 3 Pass
4 4 Pass
5 Pass
6 Pass
7 Pass
8 Pass
90° 10mm
9 9 Pass
_ Above
90" 1( 90" 10mm
10 Pass 10 Pass
Below Below
Note. The test item was subcontracted to other SGS Laboratory.
--- See Next Page ---
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- Picture page ----------------—-----

ance of sample

Photo “B” pearémce of sample
--- End of Report ---
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€ 37 SAIGLOBAL

EC TYPE EXAMINATION
CERTIFICATE

SAI Global Assurance Services Limited (“SAI Global”) (Notified Body No: NB2056) has
examined the product and the related technical documentation as presented and certifies that the
product complies with the Directive(s) and Standard or Specification as below and on the
appendixes included with the certificate.

Certificate holder:  Jiangyin Chang-hung Industrial Manufacturing Factory LLC,
Industry Park, No.16 Huannan Road,
Huangtang, Xiake Town, Jiangyin City, China

Product Description: Personal Eye Protectors  (Category Il)

Examined for compliance with: Directive PPE 89/686/EEC - (Article 10)

Relevant Standard(s)/Technical Specification.

EN 166:2001 Personal Eye Protection, EN170:2002 Personal Eye-protection -
Ultraviolet Filters - Transmittance Requirements and Recommended Use, EN
172:1994 Personal eye-protections - Sunglare filters for industrial use + A2:2001

Original certification date: 20" September 2011

Date of issue: 6" December 2016 Expiry date: 19" September 2021

Certificate No: CEPPE20045

Nt

Nicole Grantham
General Manager SAIl Global Certification Services
Authorized Signatory

This certificate remains the property of SAI Global and has been issued in accordance with the CE Scheme Conditions and Procedures of the
SAI Global Assurance Services Ltd. Partis House, Ground Floor, Davy Avenue, Knowlhill. Milton Keynes, MK5 8HJ. United Kingdom.
Notified Body: 2056

THIS CERTIFICATE DOES NOT ENTITLE THE HOLDER TO USE ANY OF THE CERTIFICATION TRADEMARKS ISSUED BY SAI
GLOBAL LIMITED OR OTHERWISE.

R-CES-13-1h Issue #14 , December 2016



C € 37 SAIGLOBAL
APPENDIX 1

SAI Global Assurance Services Limited (“SAI Global”) (Notified Body No: NB2056) has examined the product and
the related technical documentation as presented and certifies that the product complies with the Directive(s) and
Standard or Specification as below.

Product Description: Personal Eye Protectors — safety glasses (Category Il)

Model Description

CPG 09 | Safety Eyewear - Clear Polycarbonate Lens '1F', Ultraviolet, (2-1.2 or
2C-1.2), Nylon Temple & Frame Clips and TPR Nose Piece

CPG 09 | Safety Eyewear - Yellow Polycarbonate Lens '1F', Ultraviolet, (2- 1.2 or
2C-1.2), Nylon Temple & Frame Clips and TPR Nose Piece

CPG 09 | Safety Eyewear - Smoke Polycarbonate Lens '1F’, Sunglare, (5- 3.1),
Nylon Temple & Frame Clips and TPR Nose Piece

Examined for compliance with: Directive PPE 89/686/EEC (Article 10)

Relevant Standard(s)/Technical Specification: EN 166:2001 Personal Eye Protection
Technical file Reference No: CEPPE20045 — CR12067

Original date of issue: 20th September 2011

Date of issue: 6™ December 2016

Certificate No:CEPPE20045A1

05

Nicole Grantham
General Manager SAIl Global Certification Services
Authorized Signatory

This certificate remains the property of SAI Global and has been issued in accordance with the CE Scheme Conditions and Procedures of the
SAI Global Assurance Services Ltd. Partis House, Ground Floor, Davy Avenue, Knowlhill. Milton Keynes, MK5 8HJ. United Kingdom.
Notified Body: 2056

THIS CERTIFICATE DOES NOT ENTITLE THE HOLDER TO USE ANY OF THE CERTIFICATION TRADEMARKS ISSUED BY SAI
GLOBAL LIMITED OR OTHERWISE.

R-CES-13-1h Issue #14 , December 2016



C € 37 SAIGLOBAL
APPENDIX 2

SAI Global Assurance Services Limited (“SAI Global”) (Notified Body No: NB2056) has examined the product and
the related technical documentation as presented and certifies that the product complies with the Directive(s) and
Standard or Specification as below.

Product Description: Personal Eye Protectors — safety glasses (Category Il)

Model Description

CPG 07 | Safety Eyewear - Clear Polycarbonate Lens '1F', Ultraviolet, (2-1.2 or
2C-1.2), Polycarbonate Temple & Frame and TPR Tip pads.

Examined for compliance with: Directive PPE 89/686/EEC (Article 10)

Relevant Standard(s)/Technical Specification: EN 166:2001 Personal Eye Protection
Technical file Reference No: CEPPE20045A2 — CR12741

Original date of issue: 19th January 2012

Date of issue: 6" December 2016

Certificate No:CEPPE20045A2

N0t

Nicole Grantham
General Manager SAI Global Certification Services
Authorized Signatory

This certificate remains the property of SAI Global and has been issued in accordance with the CE Scheme Conditions and Procedures of the
SAI Global Assurance Services Ltd. Partis House, Ground Floor, Davy Avenue, Knowlhill. Milton Keynes, MK5 8HJ. United Kingdom.
Notified Body: 2056

THIS CERTIFICATE DOES NOT ENTITLE THE HOLDER TO USE ANY OF THE CERTIFICATION TRADEMARKS ISSUED BY SAI
GLOBAL LIMITED OR OTHERWISE.

R-CES-13-1h Issue #14 , December 2016



C € 37 SAIGLOBAL
APPENDIX 3

SAI Global Assurance Services Limited (“SAI Global”) (Notified Body No: NB2056) has examined the product and
the related technical documentation as presented and certifies that the product complies with the Directive(s) and
Standard or Specification as below.

Product Description: Personal Eye Protectors — safety glasses (Category Il)

Model Description

CPG 10 | Safety Eyewear - Clear Polycarbonate Lens '1F’, Ultraviolet,
(2-1.2 or 2C-1.2), clip screw Polycarbonate Temple & Frame and
Rubber Tip pads and nose piece.

Examined for compliance with: Directive PPE 89/686/EEC (Article 10)

Relevant Standard(s)/Technical Specification: EN 166:2001 Personal Eye Protection
Technical file Reference No: CEPPE20045 — CR13360

Original date of issue: 9" May 2013

Date of issue: 6" December 2016

Certificate No:CEPPE20045A3

gt

Nicole Grantham
General Manager SAIl Global Certification Services
Authorized Signatory

This certificate remains the property of SAI Global and has been issued in accordance with the CE Scheme Conditions and Procedures of the
SAI Global Assurance Services Ltd. Partis House, Ground Floor, Davy Avenue, Knowlhill. Milton Keynes, MK5 8HJ. United Kingdom.
Notified Body: 2056

THIS CERTIFICATE DOES NOT ENTITLE THE HOLDER TO USE ANY OF THE CERTIFICATION TRADEMARKS ISSUED BY SAI
GLOBAL LIMITED OR OTHERWISE.

R-CES-13-1h Issue #14 , December 2016



C € 37 SAIGLOBAL
APPENDIX 4

SAI Global Assurance Services Limited (“SAI Global”) (Notified Body No: NB2056) has examined the product and
the related technical documentation as presented and certifies that the product complies with the Directive(s) and
Standard or Specification as below.

Product Description: Personal Eye Protectors — safety glasses (Category Il)

Model Description

CPG 10 | Safety Eyewear - Clear Polycarbonate Lens '2F', Ultraviolet, (2-1.2 or
2C-1.2), Nylon Temple & Frame, TPR Nose Piece

CPG 10 | Safety Eyewear - Clear Polycarbonate Lens '2F', Ultraviolet, (2-1.2 or
2C-1.2), Nylon Temple & Frame, TPR Nose Piece

Examined for compliance with: Directive PPE 89/686/EEC (Article 10)

Relevant Standard(s)/Technical Specification:
EN 166:2001 Personal Eye Protection

Technical file Reference No: CEPPE20045 — CR20252
Original date of issue: 6th October 2012

Date of issue: 6" December 2016

Certificate No:CEPPE20045A4

gt

Nicole Grantham
General Manager SAI Global Certification Services
Authorized Signatory

This certificate remains the property of SAI Global and has been issued in accordance with the CE Scheme Conditions and Procedures of the
SAI Global Assurance Services Ltd. Partis House, Ground Floor, Davy Avenue, Knowlhill. Milton Keynes, MK5 8HJ. United Kingdom.
Notified Body: 2056

THIS CERTIFICATE DOES NOT ENTITLE THE HOLDER TO USE ANY OF THE CERTIFICATION TRADEMARKS ISSUED BY SAI
GLOBAL LIMITED OR OTHERWISE.

R-CES-13-1h Issue #14 , December 2016



C € 37 SAIGLOBAL
APPENDIX 5

SAI Global Assurance Services Limited (“SAI Global”) (Notified Body No: NB2056) has examined the product and
the related technical documentation as presented and certifies that the product complies with the Directive(s) and
Standard or Specification as below.

Product Description: Personal Eye Protectors — safety glasses (Category lIl)

Model Description

CPG 03 Safety Eyewear - Smoke Polycarbonate Lens '1FT', Sunglare, (5-3.1),
Polycarbonate Frame

Safety Eyewear - Lite Mirror Polycarbonate Lens '1FT’, Ultraviolet, (2-

1.7 or 2C-1.7), Polycarbonate Frame

Safety Eyewear - Clear Polycarbonate Lens '1FT', Ultraviolet, (2-1.2 or

2C-1.2), Polycarbonate Frame

CPG 03

CPG 03

Examined for compliance with: Directive PPE 89/686/EEC (Article 10)

Relevant Standard(s)/Technical Specification: EN 166:2001 Personal Eye Protection,
EN170:2002 Personal Eye-protection - Ultraviolet Filters - Transmittance
Requirements and Recommended Use, EN 172:1994 Personal eye-protections -
Sunglare filters for industrial use + A2:2001

Technical file Reference No: CEPPE20045 — CR20631
Original date of issue: 23" November 2012

Date of issue: 6th December 2016

Certificate No:CEPPE20045A5

N0t

Nicole Grantham
General Manager SAIl Global Certification Services
Authorized Signatory

This certificate remains the property of SAI Global and has been issued in accordance with the CE Scheme Conditions and Procedures of the
SAI Global Assurance Services Ltd. Partis House, Ground Floor, Davy Avenue, Knowlhill. Milton Keynes, MK5 8HJ. United Kingdom.
Notified Body: 2056

THIS CERTIFICATE DOES NOT ENTITLE THE HOLDER TO USE ANY OF THE CERTIFICATION TRADEMARKS ISSUED BY SAI
GLOBAL LIMITED OR OTHERWISE.

R-CES-13-1h Issue #14 , December 2016
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Terms and Conditions

i) Test ort INSPEC 1.10.12.79, 1.11.01.11
I.11.01.12, 1.11.06.36. 1.11.06.37

Reference Documents: -

(VI282011/2/18, 2012/4/12,
16/03/14

sentatives responsibility to obtain and supply
e country where the product is to be sold.

Jes to the product, techni
tified to INSPEC.
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CERTIFICATION INDEX

Item € . ndment

Pages 1-4 110117

11-g

Removal of EU representative
Add model CPGO1, CPGO03, CPGO3-AF,
PG03-y-AF, CPGO3-g-AF, CPG11, CPG11-y,

Pages 1-4 Withdrawn 110327, CPGS0 and CPGSOV

Add models CPG16 and CPG16-1/0
Add test and inspection plan, 2016/03/14

Add models CPG15, CPG15-g, CPG15-y,
CPG15-1/0, CPG14, CPG14-y, CPG14-g

EC Certificate: 2145 Page 3 of §
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CERTIFICATION SCHEDULE

Safety Spectaci
Model Le
CPGO5 Cle
CPG02

Clear

CPGO2-Y

1B e --
CPG50V
CPGBO
CPG61

CPGbo1V

Performance:

1= optical class one
F = high particl

EC Certificate: 2145 Page 4 of 5 Revision: 170419



CERTIFICATION SCHEDULE

——

Safety Spectacles
Lens tic .
e Report ref |  Options
Hadel trans Clas i s i
Polycarbo T ﬁ ‘07 12 EN
CPGLE lear lens, 2C-1. e Dz L2
. olycarbonate ah o |a
CPG16-1/0 loxss, 51, ?*‘” | W R 1. 16;;923:2 F
cetsgfl | [ g:g%?rbmﬁ;]” T BB 1.16.03.37 FTN
oy ~ | Polycarbonate , N
CPGL5 | Yellow lens, 2C-1.2 ! 18 il
B ~ Polycarbonate . ET
CPGILS_@Q il Flash Silver mirror lens B &

CPG14 Pol FN
CPG145 1.16.01.53 FN
CPG ohe 2C-1.2 1 1.16.01.53 FN

lycarbonate

cP Clear lens, 2C-1.2 ! 1170131 g

Polycarbonate
CPGO3 s o D12 1 1.17.01.32 F
CPGO3-AF B o 1 1.17.01.32 EN
g ycarbonate
CPGO3-y-AF llow lens, 2C-1. 1.17.01.32 FN
o Polycarbonate
CPGO3-g-AF Smoke lens, 5-3.1 1.17.01.32 FN
CPG11 e, i 1 1.17.01.33 FN
Paly: =
CPG11-y Gilhor I - 1 1.17.01.%3;__, v FN
) Polycarbo 15,0133 i EN
il moke lens, 5-3. 1;-__ - T'I?"ﬁo :3:‘3 ikl
B £ ] =
[§ |
Performance: - | i 55

1 = optical class one 4

F = high speed parl‘tlﬁeﬁ Iow ener

FT— high speed :aaﬁlt:l% low energy impact at extrem
tance to fogging of ocula
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